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Table 2. Thermal characteristics of tested exothermic heat tops.

Test No. ! 2 3 g 5 6 | 7
Al addition in board (%) | 10 20 30 40.
*> Ignition heat (kcal/kg) 222 384 : 597 . 1. 811
Ef&xﬁive‘heat (kcal/kg) 219 175 272 260 475 396 378
Efficiency : (%) 98°6 789 709 677 78°5 66°3 466
~Ignition time - (min) 8 10 8 9 6 6 8
* by differential thermal analysis. |
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Fig. 3. Ignition rate of exothermic hot top after
teeming. )

5.

A
T EWEL emz Al 30% 36 X 08 40% PEAEUVIZA
Y — 7 CHBREBBRCES TV E LY,  REEDE
WA B E%éﬁﬁf%&m;of&% o
4.2 Al EBO 4 FiTi X ITTHE
FEMOBEZ A 3 DI 2 ) ~ T HEDBEAR
B HRIKEY,
S EAEMD D R Y — T BB RN I T L HSE
ThHB. FREEEM 4 THRCBER{LTVB EEALD
h%. Fig.2 ORRZHMB LU THEEE 2K Fig. 31
RUT. HEA% 4min ¥ CORBHEE I Y -7 0 Al
BABICIDOTRESTWS. Tabb Al EARMHEN
T & BRGEE X RE 55N 30% UETR ENE
Lo,
gx&4mni?@$%%%ﬁﬁaﬁﬁn4fﬁﬁ
OB EESRD b s, UIKHB O TERBOM
BT, 2V —-70 Al iigR2ENTILERY ~TH
BORMTISTC L OTHELBREB DDA THNS
ok eRBEsn. Al RAROBR LU TR 30%

(i) 2V~ TOBREVEL 23 DEHEEI RS

29— T BEGECEE T B, D

(UK., (1952), p. 277

99) R bysS—n~y KO—IRIER
MHE MR EHEMEOR R
HEReR I, EF‘%&(/{’J‘E?%%
BEGAMES - OFE €& - KEHE=
Relation between the Physical Properties and
the Thermal Shock on the Stopper Head.
Dr. Kazuré Suzuki, Osamu HiRaTwA
and Syizo Onara.

. 1. ¥ E .

APy R—OBRBRIIHEMPHE IS X OEZDORERCKE
MBE 2 T, 1 EERO EBER TEH B
FHZECBOVTRECRE A~ v~ FEOE
O, FEOYWRLCHE LU TR by R —HHRDEFIRICD
EDTWVWB. A by R—BREA Ly =~y FER
THLEDBOD, R byt ny FiZ A NVE—FT
FERINZ20T/, A VOBEZERTSCLETE W
DTH5B. Abvrt—~y FORB LM, F@EK

CRELAFBINS DK FERFCBOTEELHME,

AR, BEIENDGTINTWBEIRRY ChHs»HE

- —280—

e

»



HASMHEE 71 FHEER#EERTE (1)

479

L 2hs,

BERE JE LD, %@E@waleb
B4 Table 2 wRs.

_ 3. ¥ B A &
3-1 EREE

2 b v rt—id, BEISENIICIW T 800~900°C & ¥F
SN ITRIET 1600~1650°C DIEHMIC & D TEEE %
FZIAEDTHBITHC L DOERMIWCHNEREE » 8/
EREERIMEO TR E T 22 »

o=

Table 1. Physxcal properties of specimens. .
Materials Mélker Sign Pressure Porosity(%)’ "l Bulk spec1ﬁc grav1ty itlnfgé‘oixgag:/s:;) n ratio

. A A-1 high 17°3 2*19 0°42

p A-2 19°4 2°13 0°41

Schamotte |, A-3 21°4 2+04 0°43
Y A-4 low 23°7 2°02 0°42

B B-1 high 23°0 o 2012 0°37

Silicon % B-2 0 239 2*13 —
carbide 4 B-3 low 286 1°97 —
C C-1 — 30°3 2°12 0°42

D D-1 300kg/ cm? 155 2000 0°25

Z D-2 100 7 16°8 1496 0°28

” D-3 50 7 18°3 190 0°25

Graphite E E-1 300 7 216 2°04 0°35
A A-1C high 166 2°10 0°45

7, A-2C T 186 205 0°43

v A-3C low 233 1°92 0°43

Table 2.. Chemical composition of specimens.

‘Materials Maker | SiO; | ALO; | Fe;O3 | CaO | MgO | TiO, (o} SiC | Ig. loss
Schamotte A 59°85 | 34740 | 2°40 | 0°50 | 0°28 | 115 | & — — | o027
Silicon carbide B | 36°54 | 34°40 | 0°80 | 0°17 | 0°14 :| 0°67 2°43 | 21°13 | 2°73

” C | 42-48| 44°29| 1°00 | 040 | 0*18 | 1°25 0°22 | 864 | 0%12
Graphite D 75°92 | 8°86 | 1°00 | 0°23 | 0°12 | 0°50 13+87 — | or12
L E 54°02 | 25°13 | 2°20 | 0°40 | 0°45 ‘| .1°62 | 17°02 — 1| 016
7 A 61°09 | 24°10 | 1°80 | 0°25 .| -0°28 | 0%62.| .10°91.|. . — | .010
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Fig. 2. ‘Curves of expansion and shrinkage by rapid
heating. (schamotte bricks)
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F1g 3. Curves of expansmn and rshrinkage by
‘ rapid heating. (silicon carbide bricks)
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Fig. 4. Curves of expansion and shrinkage by

rapid heating. (graphite bricks)
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Fig. 1. Experimental apparatus.
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Table 1. Chemical compbsition of refractories (2).

KBREMHR THER ORBRE PLOFOIL S EEL

Refractory SiO; ALO, ' FesOs { MnO CaO | TiO, [ 7rO, sic
Chamotte , 67°86 2647 2°11 007 063 0°56 — —
High alumina 1102 8456 2°20. 011 — — — —
Zircon 3738 384 | . 0°77 0°05 0°42 0°30 57°41 -
SiC (unburnt) 68°17 1277 0-48 0°05 — — — 12°14

Table 2. Chemical compdsition of molten AISI 321 steel (%).
C Si Mn P S Cr [ Ni Ti Al
<0%08 | <100 | <2700 | <0+045 <0030 1ro~4¢ol’vo§4zo% 0°6~0°7 0~0°5
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